Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX_ax40_5190MHz_V_Average

TX ax40_5190MHz_V_Peak

Site v-cBe3 Site ¥-c803
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode X_axA8_S198MHz Mode X_ax48_5198MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 138
2
o7.5 o75
2
813 13 FCC_15.407_PK
650 650
FCC_15.407_AV 1
48.8| 4 43.8| b bl
325 325
163 163
5000 5060, 5120, 5180, 5240, 5300 5000 5060. 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5158.800  44.46  54.00 28.95 15.51  Average 1 5146.760  56.46  74.80  -17.54  40.94  15.52  Peak
2 5205.200  88.08 ------ 72.36 15.72  Average 2 5206.400  99.92 ------ --ooo- 84.20  15.72  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBB3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode X_axA8_S238MHz Mode X_ax48_5230MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 138 ,
o7.5 1 o75
813 813
 —— o %
650 650
FCC_15.407_AV
48.8| 48.8] .
325 325
163 163
5160 5220, 5280, 5340, 5400, 5460 5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5234.780  94.53  --ceen eeoeo 78.75 15.78  Average 1 5246.160  106.15 --e-e-  -e-eos 99.33  15.82  Peak
2 5451.000  42.08  54.00  -11.92  25.76 16.32  Average 2 53sl.aee  55.32 7480  -18.68  39.29  16.03  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4

and not show in test report.

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 25640501R-RFUSV03S-A > D E KRA

TX_ax40_5230MHz_V_Average TX_ax40_5230MHz_V_Peak
site v-CBO3 site ¥-CBo3
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode X_axa8_5230MHz Mode X_ax48_5230MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130
139 138
.
a7.5 o75]
1
813 813
T TCCITSAURR|
850 850
FCC_15.407_AV
48.8| 48.8]
325 325
163 163
5160 5220, 5280, 5340, 5400, 5460 5160 5220, 5280, 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 s234.400  88.03 72.25  15.78  Average 1 5238.088  100.02 -----x  <e-oen 84.23  15.79  Peak
2 sa47.40e 41.82 2549 16.33  Average 2 s433.680  53.96 7480  -20.84  37.66  16.38  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
TX ax40 _5755MHz_H_Peak TX ax40 5755MHz_V_Peak
site iHY-CBO3 site :HY-CB03
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_axa8_5755MHz Mode X_ax48_5755MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130
139 i 138
"
a7.5 o75]
813 813
3 FCC_OOBE_PK FCC_OOBE_PK.
850 850
+ 7 7
SR
48.8| 48.8]
325 325
163 163
5535 5635, 5735, 5835, 5935, 5035 5535 5635. 5735, 5835, 5935. 5035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 5645.588  55.42  68.28  -12.78  38.14  17.28  Peak 1 sea7.088  54.93  68.26  -13.27  37.65  17.28  Peak
2 5650.000  54.97  68.21  -13.24  37.67  17.38  Peak 2 s6se.008  53.08  68.21  -15.13  35.78  17.3  Peak
3 5722.08  69.46 115.36  -45.98  51.73  17.73  Peak 3 5722.588  59.3L 11658  -57.13  41.57  17.74  Peak
4 5762.000  105.10 - 90.18  17.92  Peak 4 s770.080  101.26 §3.32  17.94  Peak
5 5878.08  56.26 102.98  -46.72  38.15  18.11  Peak 5 5894.588  56.86  90.77  -34.7L  37.94  18.12  Peak
6  5925.000  54.39  68.21  -13.82  36.22  18.17  Peak 6 5925.088  54.46  68.21  -13.75  36.29  18.17  Peak
7 5958.50@  56.42  68.28  -11.78  38.18  18.24  Peak 7 5975.088  56.51  68.28  -11.69  38.24  18.27  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ax40_5795MHz_H_Peak

TX ax40_5795MHz_V_Peak

site v-CBO3
Condition :3m  ,Horizontal
Mode X_axa@_5795MHz
Test BY shton

Level (dBuV/im)

Date: 2025.04-28

site v-C803
Condition :3m  ,Vertical
Mode X_ax4@_5795MHz
Test BY shton

Level (dBuV/m)

Date: 2025-04-28

130 130,
139 4 138
n
o7.5 o75
813 813
FCC_OOBE_PK FCC_OOBE_PK
650 5 650
1 3 7 1 7
48.8| 48.8]
325 325
163 163
5535 5635. 5735, 5835, 5935. 6035 5535 5635, 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5642.800  55.23  68.20  -12.97  37.96  17.27  Peak 1 5563.588  54.68  68.20  -13.52  37.83  16.85  Peak
2 5650.000  53.7@  68.21  -14.51  36.40  17.32  Peak 2 ses0.000  52.57  68.21  -15.64  35.27  17.39  Peak
3 5703.880  56.79 106.64  -49.25  39.18  17.61  Peak 3 5723.080  54.99 117.64  -62.65  37.25  17.74  Peak
4 5804.000  110.34 92.32  18.82  Peak 4 5789.000  100.76 ------  ------ 82.78  17.98  Peak
5 5851.800  61.48 . 43.35  18.13  Peak 5 5857.568  56.34 116.16  -53.76  38.22  18.12  Peak
6  5925.000  54.92 -13.29 3675 18.17  Peak 6 5925.080  54.97 68.21  -13.24  36.80  18.17  Peak
7 5991.568  56.69 411,51 38.39  18.38  Peak 7 5988.568  56.44  68.20  -11.76  38.14  18.39  Peak
Note: Hote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the Limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
TX_ax80_5210MHz_H_Average TX_ax80_5210MHz_H_Peak
Site :HY-CBB3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode X_ax80_S218MHz Mode X_ax88_5210MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 138
2
o7.5 o75
813 813 FCC_15407_PK
650 650 ;
5.407_AV
s 438
325 325
163 163
5000 5060. 5120, 5180, 5240, 5300 5000 5060, 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5117.668  51.97  54.68  -2.83  36.46  15.51  Average 1 s114.668  64.71  74.80 -9.29  49.19  15.52  Peak
2 5208.200  94.01 ------  ---oeo 78.29  15.72  Average 2 5219.360  105.21 ------ ---oo- 89.46  15.75  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 25640501R-RFUSV03S-A > D E KRA

TX_ax80_5210MHz_V_Average TX_ax80_5210MHz_V_Peak
Site v-cBe3 Site ¥-c803
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode X_ax80_5218MHz Mode X_ax88_5210MHz
Test BY :Ashton Test BY :Ashton
43oLevel (¢BuVim) Date: 2025-04-28 130Level (BuVim) Date: 20260428
138 138
o7.5 o75 :
2
813 13 FCC_15.407_PK
650 650 .
FCC_15.407_AV
48.8| 1 48.8]
325 325
163 163
5000 5060, 5120, 5180, 5240, 5300 5000 5060. 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5117.388  45.99  54.00 38.47 1552  Average 1 5136.888  57.45  74.80  -16.55  41.93  15.52  Peak
2 5208.900  85.88 ------ 70.16 1572  Average 2 5204.900  98.14 ------  ---oo- §2.42  15.72  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
TX ax80_5775MHz_H_Peak TX ax80 5775MHz_V_Peak
Site :HY-CBB3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode X_ax80_S775MHz Mode X_ax88_5775MHz
Test BY :Ashton Test BY :Ashton
43oLevel (¢BuVim) Date: 2025-04-28 130Level (BuVim) Date: 20260428
138 . 138
o7.5 o75 3
813 813
3 . FCC_OOBE_PK FCC_OOBE_PK
650 650
2 7 1 : 5
L s st )
48.8| 48.8]
325 325
163 163
5535 5635. 5735, 5835, 5935. 6035 5535 5635. 5735, 5835. 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
Mz dBuv d8/m Mz dBuV/m dBuY d8/m
1 5622.880 42.338  17.20  Peak 1 s621.588  55.79 38.59  17.20  Peak
2 5650.000 4213 17.3e  Peak 2 sese.000  53.61 3%6.31  17.30  Peak
3 5678.5080 48.87  17.46  Peak 3 5722.080  66.54 22,81 17.73  Peak
4 5769.500 §7.39  17.94  Peak 4 s76s.500  97.38 79.44  17.94  Peak
5 5863.800 45.66  18.12  Peak 5 5863.580  57.84 39.72 1812 Peak
6  5925.000 36.75  18.17  Peak 6  5925.000  53.81 35.64  18.17  Peak
7 6013.588 37.91  18.35  Peak 7 5926.568  56.22  68.20  -11.98  38.85  18.17  Peak
Note: Hote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the Limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 25640501R-RFUSV03S-A > D E K RA

Band Edge Data_802.11a (20 MHz)

Test Frequency Measurement Level Limit

Result
(MHz) (MHz) (MHz)

5240 5248.231 <5250 PASS

802.11a (20 MHz) / 5240 MHz

Ref Level 20.50 dBm Offset 1.00 dB RBW 200 kHz Date: 23.Apr.2025 12:06:00
Att 30dB SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20.5 dB
Line1 —
10.5 dBm|
0.5dBm M1
T1 2
-9.5 dBm
-19.5 dBn
-29.5 dBn
-39.5 dBn
-49.5 dBn
-59.5 dBn
-69.5 dBn
-79.5 dBI
CF 5.24 GHz 1001 pts Span 40.00 MHz
Type Ref  Trc X-value Y-value Function Function Result
M 1 5.237483 GHz |-3.31 dBm
™ 1 5.231608 GHz -10.50 dBm Occ Bw 16.623376623 MHz
T2 1 5.248231 GHz -10.63 dBm
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Report No.: 25640501R-RFUSV03S-A > D E K RA

Band Edge Data_802.11ac (20 MHz)

Test Frequency Measurement Level Limit

Result
(MHz) (MHz) (MHz)

5240 5248.751 <5250 PASS

802.11ac (20 MHz) / 5240 MHz

Ref Level 20.50 dBm Offset 1.00 dB RBW 200 kHz Date: 23.Apr.2025 12:42:57
Att 30dB SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20.5 dB
Line1 —
10.5 dBm|
0.5 dBm M1
T T2
-9.5 dBm
-19.5 dBn
-29.5 dBn
-39.5 dBn
-49.5 dBn
-59.5 dBn
-69.5 dBn
-79.5 dBI
CF 5.24 GHz 1001 pts Span 40.00 MHz
Type Ref  Trc X-value Y-value Function Function Result
M 1 5.237483 GHz |-2.86 dBm
™ 1 5.231168 GHz -9.33 dBm Occ Bw 17.582417582 MHz
T2 1 5.248751 GHz |-8.86 dBm
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Report No.: 25640501R-RFUSV03S-A > D E K RA

Band Edge Data_802.11ac (40 MHz)

Test Frequency Measurement Level Limit

Result
(MHz) (MHz) (MHZz)

5230 5248.061 <5250 PASS

802.11ac (40 MHz) / 5230 MHz

Ref Level 20.50 dBm Offset 1.00 dB RBW 500 kHz Date: 23.Apr.2025 12:52:40
Att 30dB SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20.5 dB
Line1 —
10.5 dBm|
0.5 dBm M1
T T2
-9.5 dBm
-19.5 dBn
-29.5 dBn
-39.5 dBn
-49.5 dBn
-59.5 dBn
-69.5 dBn
-79.5 dBI
CF 5.23 GHz 1001 pts Span 80.00 MHz
Type Ref  Trc X-value Y-value Function Function Result
M 1 5.214895 GHz |-2.78 dBm
™ 1 5.211938 GHz |-8.02 dBm Occ Bw 36.123876124 MHz
T2 1 5.248061 GHz |-8.36 dBm
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Report No.: 25640501R-RFUSV03S-A > D E K RA

Band Edge Data_802.11ac (80 MHz)

Test Frequency Measurement Level Limit Result

(MHz) (MHz) (MHz)

5210 5248.361 <5250 PASS

802.11ac (80 MHz) / 5210 MHz

Ref Level 20.50 dBm Offset 1.00 dB RBW 1 MHz Date: 23.Apr.2025 12:58:43
Att 30dB SWT 229us VBW 3 MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20.5 dB
Line1 —
10.5 dBm|
0.5 dBm M1
T 2
-9.5 dBm
-19.5 dBn
-29.5 dBn
-39.5 dBn
-49.5 dBn
-59.5 dBn
-69.5 dBn
-79.5 dBI
CF 5.21 GHz 1001 pts Span 160.00 MHz
Type Ref Trc X-value Y-value Function Function Result
M 1 5.193700 GHz -2.86 dBm
™ 1 5.171958 GHz -6.63 dBm Occ Bw 76.403596404 MHz
T2 1 5.248361 GHz |-8.02 dBm
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Report No.: 25640501R-RFUSV03S-A > D E K RA

Band Edge Data_802.11ax (20 MHz)

Test Frequency Measurement Level Limit Result

(MHz) (MHz) (MHz)

5240 5249.390 <5250 PASS

802.11ax (20 MHz) / 5240 MHz

Ref Level 20.50 dBm Offset 1.00 dB RBW 200 kHz Date: 23.Apr.2025 13:03:38
Att 30dB SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20.5 dB
Line1 —
10.5 dBm|
M1
0.5dBm
T T2
-9.5 dBm
-19.5 dBn
-29.5 dBn
-39.5 dBn
-49.5 dBn
-59.5 dBn
-69.5 dBn
-79.5 dBI
CF 5.24 GHz 1001 pts Span 40.00 MHz
Type Ref  Trc X-value Y-value Function Function Result
M 1 5.243237 GHz |-1.79 dBm
™ 1 5.230569 GHz -7.74 dBm Occ Bw 18.821178821 MHz
T2 1 5.249390 GHz -7.11 dBm
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Report No.: 25640501R-RFUSV03S-A > D E K RA

Band Edge Data_802.11ax (40 MHz)

Test Frequency Measurement Level Limit Result

(MHz) (MHz) (MHz)

5230 5248.621 <5250 PASS

802.11ax (40 MHz) / 5230 MHz

Ref Level 20.50 dBm Offset 1.00 dB RBW 500 kHz Date: 23.Apr.2025 13:28:02
Att 30dB SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20.5 dB
Line1 —
10.5 dBm|
M1
0.5dBm
T1 T2
-9.5 dBm
-19.5 dBn
-29.5 dBn
-39.5 dBn
-49.5 dBn
-59.5 dBn
-69.5 dBn
-79.5 dBI
CF 5.23 GHz 1001 pts Span 80.00 MHz
Type Ref  Trc X-value Y-value Function Function Result
M 1 5.212737 GHz |-0.60 dBm
™ 1 5.211218 GHz |-5.01 dBm Occ Bw 37.402597403 MHz
T2 1 5.248621 GHz |-6.59 dBm
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Report No.: 25640501R-RFUSV03S-A > D E K RA

Band Edge Data_802.11ax (80 MHz)

Test Frequency Measurement Level Limit Result

(MHz) (MHz) (MHz)

5210 5248.841 <5250 PASS

802.11ax (80 MHz) / 5210 MHz

Ref Level 20.50 dBm Offset 1.00 dB RBW 1 MHz Date: 23.Apr.2025 13:32:23
Att 30dB SWT 229us VBW 3 MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20.5 dB
Line1 —
10.5 dBm|
M1
0.5 dBm T T2
-9.5 dBm
-19.5 dBn
-29.5 dBn
-39.5 dBn
-49.5 dBn
-59.5 dBn
-69.5 dBn
-79.5 dBI
CF 5.21 GHz 1001 pts Span 160.00 MHz
Type Ref  Trc X-value Y-value Function Function Result
M 1 5.205040 GHz |-1.38 dBm
™ 1 5.171158 GHz |-3.89 dBm Occ Bw 77.682317682 MHz
T2 1 5.248841 GHz |-4.48 dBm
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